SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411111C

FR1 n26 / 20MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2,50 d8

RefLevel 30.00dBm  Offset 250 dB

2 Result Summay

815.000 MHz 823.000 MHz 100,000 kHz 822.77223 MHz -40.40 dBm
823,000 MHz 824,000 MHz 200,000 kHz 823.96254 MHz -28.51 dBm
824.000 MHz B44.000 MHz 100.000 kHz 82456943 MHz 1.49 dBm

10:17:26 AM 02/20/2024

Mode Sweep saL Made Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissians 15, Emissians
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2 Result Summa;

£29.000 MHz 849,000 MHz 100000 kHz 842,356 64 MHz 1.89 dBm -28.11 d8
849.000 MHz 850.000 MHz 200,000 kHz 849.13736 MHz -34.23 dBm -21.23 dB
850,000 Mz 860.000 Mz 100.000 kHz 850,034 97 MHz 38.58 dBm -25.58d8
fesy s
10:20:47 AM 02/20/2024

FR1 n26 / 20MHz / DFT-s

-OFDM / 64QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2.50 48 Mode Sweep sa RefLevel 30,00 dBm  Offset 25008 Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Emisions
Limit G PSS SPURIOUS,_UINE AB
Line _SPUR|QUS_LINE_ABS_0g2 s e SPUROUS_LINE_xBS_0d2
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2 Result Summar

£15.000 MHz 823.000 MHz 100.000 kHz 822.97203 MHz -42.89 dBm -29.89 dB
823,000 MHz 824,000 MHz 200.000 kHz 823.97253 MHz -28.71 dBm -15.71 dB
824.000 MHz 844,000 MHz. 100.000 kHz 826.347 65 MHz 1.29 dBm -2871 dB

ey N o RRE

10:16:59 AM  02/20/2024

2 Result Summa;

829.000 MHz
£49,000 MHz
850.000 Mz

843.000 MHz
850.000 MHz
860.000 MHz

100.000 kHz
200,000 kHz
100.000 kHz

84427473 MHz 1.52 dBm

849.163 34 MHz
850.034 97 MHz

10:23:13 AM  02/20/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A7-26 of 29



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411111C

FR1 n26 / 20MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

tiVie Spectru
Ref Level 3000 dBm  Offset 2,50 d8

1 Spurious Emis

Mode Sweep

RefLevel 30.00dBm  Offset 250 dB Mode Sweep

Emissions

6L
Count 100/100

2 Result Summay

815.000 MHz 823.000 MHz
823,000 MHz 824,000 MHz
824.000 MHz 844,000 MHz

100,000 kiz 82233267 MHz
200,000 kHz 823.99051 MHz
100.000 kHz £25.04895 MHz

10:15:33 AM 02/20/2024

Limit ChecY 2 SPURIOUS UNE-ABS 002
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2 Result Summa;

829.000 MHz 849.000 MHz
849.000 MHz 850.000 MHz
850.000 MHz 860.000 MHz

100,000 kHz 829.78921 MHz
200,000 kHz 849.081 42 MHz
100.000 kHz 850.01499 MHz

-0.84 dBm -30.84 dB
-43.64 dBm -30.64 dB
-47.50 dBm -34.50 dB

10:21:42 AM 02/20/2024

FR1 n26 / 20MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm Offset 2.50 d8.

Mode Sweep

RefLevel 30.00dBm  Offset 2,50 dB Made Sweep

s6L

Count 100/100
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2 Result Summar

815.000 MHz 823.000 MHz
823,000 MHz B24,000 MHz
824,000 MHz 544,000 MHz

100,000 kHz 822.86014 MHz
200,000 kHz 823.98052 MHz
100.000 kHz 825.78821 MHz

10:18:53 AN 02/20/2024

2 Result Summa;

829.000 MHz 843.000 MHz

829.000 Mz 850,000 MHz
850.000 Mz 860.000 MHz

100.000 kHz 843.59540 MHz
200.000 ki 849.014 49 MHz
100.000 kHz 850.005 00 MHz

0.36 dBm -29.64 dB
-29.05 dBm -16.05 dB
-34.15 dBm -21.15d8

10:19:25 AM  02/20/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A7-27 of 29




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG411111C

Conducted Spurious Emission

FR1 n26 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Ref Level J0.00dBm  Offset 2.50 0B Mode Auio Sweep s6L RefLevel 30.00 dBm  Offsct 250 B Mode Auio Sweep s6L
Count 100/100 Count 100/100
1 Spuri
Line _SPUR|OUS_LINE_ABS_0
20 dBow
10
0 dbn 0din
-10 -10
SPURIOUS_UNE_ABS_002 SPURIOUS_UNE |ABS_002
20 20
30 -30
40 dbm 40 e
: = i g
R S e o Lol e
60 60
30.0 MHz 48005 pts. 897.0 MHa/ 9.0 GHz 30.0 MHz 48005 pts. 897.0 MHz/ 9.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 815000 MHz 100.000 kHz 44.107 41 MHz -63.79 dBm 30,000 MHz 815.000 MHz 100.000 kHz 67.350 84 MHz -63.28 dBm .28
860.000 MHz 1,000 GHz 100000 kHz §73.69908 MHz -64.66 dBm 860000 Mz 1.000 GHz 100.000 kHz 879.33267 MHz -63.45 dBm 50.45 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64904 GHz -48.69 dBm 1.000 GHz 3.000 GHz 1.000 MHz 1.669 29 GHz -49.45 dBm -36.45 dB.
3.000 GHz 7.000 GHz 1.000 MHz 6.98700 GHz -50.63 dBm 3.000 GHz 7.000 GHz 1.000 MHz 6.95980 GHz -50.22 dBm 7.22 dB
7.000 GHz 9.000 GHa 1.000 MHz 7.49306 GHz -50.29 dBm 7.000 GHe 91000 GHz 1.000 Mz 7.49406 GHz -49.94 dBm 36.94 dB.
oy R Ready
09:42:01 A 02/20/2024 09:59:30 M 02/20/2024
Ref Level 30.00dBm  Offset 250 dB Mode Auto Sweep 56
Count 100/100
1 Spuri ns
Line _SPU
20 dBow
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SPURIOUS_UNE_ABS_002
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40 dbm
= L e Py B e S
b e
[Spriapp Ll
60
30.0 MHz 48005 pts. 897.0 MHa/ 9.0 GHz
2 Result Summan
30,000 MHz 815000 MHz 100.000 kHz 39.441 28 MHz -63.68 dBm -50.68 dB
860.000 MHz 1,000 GHz 100000 kHz £93.36416 MHz -62.33 dBm 4933 dB
1.000 GhHz 3,000 GHz 1.000 MHz 253343 GHz -49.03 dBm -36.03 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96460 GHz -50.60 dBm -37.60 dB
7.000 GHz 9.000 GHa 1.000 MHz 7.47532 GHz -50.39 dBm -37.39.d8
05:38:38 AN ©2/20/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG411111C

Frequency Stability
Test Conditions FR1 n26 (BPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0027
40 Normal Voltage 0.0032
30 Normal Voltage 0.0025
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
0 Normal Voltage 0.0033
PASS
-10 Normal Voltage 0.0010
-20 Normal Voltage 0.0000
-30 Normal Voltage 0.0017
20 Maximum Voltage 0.0025
20 Normal Voltage 0.0000
20 Battery End Point 0.0029
Note:
1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.2 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A7-29 of 29
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seamancas. FCC RADIO TEST REPORT Report No. : FG411111C

Part90S FR1 n26

Peak-to-Average Ratio

Mode FR1 n26 / 10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.48 5.00 6.00 6.44 PASS
Mode FR1 n26 / 10MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.70 PASS
TEL : 886-3-327-3456 Page Number : A8-10f 19

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411111C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

E t
RefLeved 30.0008m  Offset
At

25048 = ARBW 10 MHz
3048 Meas Time 13 ms

Reflevel 30.00d8m Offset 2508 = AnBW 10 MHz

3008 Meas Time 13 ms

1 CCDF 15
1EQ - 1E0
1EQ 1EQ -
i T
3 t
TE04 + 1E04 5
| i
L
1
i 1605 \
|CF 319.0 MHz Mean Pwr + 20.00 dB | | |CF 819.0 MHz Mean Pwr + 20.00 dB

2 Result Summa: Samples: 130000
- 23.45 dBm 28.06 dBm .81 dB 214d8 364 dB 445 6B 48048

[ e

12:35:27 M 02/20/2024

12:35:53

02/20/2024

16QAM

64QAM

Ref Level 300005 Offset

25005 = AnBW 10 Mz

Reflevel 3000dBm  Offset 25008 = AnBW 10 MKz

st 5008 Meas Time 13 ms s 3008 Meas Time 13 ms
1 - e T

1 1 =

1 ?I

1E 1E. ‘\

1E- 1E-05 T ‘

|CF 819.0 MHz Mean Pwr + 2000 dB | | |CF §19.0 MHz Mean Pwr + 20.00 dB
2 Result Summa Samples: 130000 2 Result Summar Samples: 130000

- 21.92 dBm 28.17 dBm 6.25 dB 2.50 d8 504 dil 6.00 dB. 6.22dB g 21.48 dBm 2831 dBm 6.84 dB 302 d8 5.16d8 6.44 dB. 6.84 4B

oo NN 0 0 [

12:36115 M 02/20/2024 12:36144 B 02/20/2024

256QAM

Ref Level 30,00 dBm

Offiet 25008 = AnBW 10 MH:

™ 008 Meas Time 13 ms
1
2 =
1

1

i
1E- A
GamamE Wiean Pwr + 20.00 8
2 Result S Sampies: 130000
= 19.41 dBm 27.35dBm 7.94 dB 302 d8 538 dfl 670 dB 7.60dB

o UNMEEE 5 0T

12:37:12 4  02/20/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A8-2 of 19



seamancas. FCC RADIO TEST REPORT Report No. : FG411111C

26dB Bandwidth

Mode FR1 n26 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 5.25 9.86
Mode FR1 n26 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 5.30 5.26 10.49 10.36
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 5.29 5.31 10.34 10.32
TEL : 886-3-327-3456 Page Number : A8-3 0f 19

FAX : 886-3-328-4978



seasran 1as. FCC RADIO TEST REPORT Report No. : FG411111C

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

e - s =

Ref Level 30,00 dBm  Offset 25008 ® REW 100 kHz

- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

Wi 8588m

o
g 119 a8}
N L N PN RS &, V) ™ $252.000 M

H118.268 dgm

(FaT9.0MHz 70001 pis 0 Mz

12:12:17 M 02/20/202%

FR1 n26 / 5MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

Ref Level 30,00 dBm  Offset 25008 ® REW 100 kHz Ref Level 30,00 dBm  Offset 25008 ® REW 100 kHz

= A 3108 SWT 101 ms ® VBW 300kHz Mode Auto Sweep = A 3008 SWT 101 ms = VBW 300 kHz _ Mode Auto Sweep

o - st BB v s -l

1 14,872 dim 5305000 MiHz H1 15108 déim: 5260000 M

| 879.0 Mz 0001 ps 0 MHz/ Span 10.0 MHz || [CF819.0 MHz 10001 pts 0 MHz/ Span 10.0 MHz

12:11:42 MM 02/20/2024 12:10:31 MM 02/20/2024

64QAM 256QAM

S CEE O S CEE O

- A 3008 SWT 101 ms @ VBW 300k Mode Auto Swesp - A 3000 SWT 101 ms & VBW 300k Mode Auto sweep
1 Frequency Swesp

20 dim i
H1 15073 B 5252000 M $310000 M
5.073 déim FY
0 R e e e il A - 11 30,801
/ f” R R e itk N
. . / \
\
. / \
210927 B Y LS

-:f [

e |

FaTe.0 Mz 5001 pts G Span 10.0 WAz | | (F&T8.0 MRz 5001 pts ELLT Span 10.0 MAz

12:09:57 MM 02/20/202% 12:08:45 PM 02/20/2024

TEL : 886-3-327-3456 Page Number 1 A8-4 of 19
FAX . 886-3-328-4978



seamancas. FCC RADIO TEST REPORT

Report No. : FG411111C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl

/2 BPSK

Ref Level 30.00lim  Offset 2.50dE = REW 200 kHz
- an 3008 SWT 101 ms = VBW 1Mz Mode Auto Sweep

GEIE 10001 pts

2.0 MHa/

12:04:37 MM 02/20/2024

Span 20.0 Mz

FR1 n26 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Ref Level 30.00lim  Offset 2.50dE = REW 200 kHz
- an 3008 SWT 101 ms = VBW 1Mz Mode Auto Sweep

Ref Level 30.00lim  Offset 2.50dE = REW 200 kHz
- an 3008 SWT 101 ms = VBW 1Mz Mode Auto Sweep

GEIE 10001 pts

2.0 MHa/

12:05:13 MM 02/20/2024

GEIE 10001 pts

2.0 MHa/

12:06:24 MM 02/20/2024

Span 20.0 Mz

64QAM

256QAM

Ref Level 30.00lim  Offset 2.50dE = REW 200 kHz
- an 3008 SWT 101 ms = VBW 1Mz Mode Auto Sweep

Ref Level 30,00 dBm  Offsst 25048 = RBW 200 kiz
- an 3008 SWT 100 ms = VBW | Mz Mode Auto Sweep

GEIE 10001 pts

2.0 MHa/

12:06:57 MM 02/20/2024

Span 20.0 Mz

(GFR18.0 MHz 0001 pts

0 MHz/

12:08:10 B 02/20/2024

Span 20.0 Mz

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number



seamancas. FCC RADIO TEST REPORT Report No. : FG411111C

Occupied Bandwidth

Mode FR1 n26 : 99%0OBW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 4.50 9.00
Mode FR1 n26 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.54 452 9.35 9.37
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.54 452 9.34 9.38
TEL : 886-3-327-3456 Page Number : A8-6 of 19

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411111C

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

RefLevel 30,00 dBn  Offset 25048 = REW 100kHz

- 3005 SWT_ 1,01 ms ® VBW 300kHz _Mode Auto Sweep
d Bandwidth
Mifi] 1775 dbm
20,6680 MHz
0
10 f
o
e e
AP
(G 8150 Mz 1001 pts 0 MHz/ Span 10.0 MHz
2 Marker Table
mi 1 820,888 MHz 17.75 dBm 4.509497 867 MHz
n 1 16.73864 MHz 12.29 dim Oce B Centroid B18.993 188 881 MHz
n 1 821248 14 MHz 1141 dm Oce B Freq Offset 6611 115005 kHz

-

12:12:36 M 02/20/2024

FR1 n26 / 5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

RefLevel 30,00 dBn  Offset 25048 = REW 100kHz

= A SWT 101 ms = VBW 300ktz _Mode Auto Sweep

21,0680 M

ultiView Spactrum
RefLevel 30,00 dBn  Offset 25048 = REW 100kHz
= an 3008 SWT 101 ms = VBW 300 kHz

Mods Auto Sweep

20 20 W

s e (R =
0 0 7
o

it

(GFE18.0MHz 1001 prs 0 MHz/ Span 10.0 MHz || (GF815.0 MHz 1001 ps 0 M2/ Span 10.0 MHz
2 Marker Table 2 Marker Table

M 1 821.068 MHz 1454 dBm 4580686517 MHz M 1 817.142 MHz 15.05 dBm Oce Bur 4.529791 358 MHz

m 1 816,735 29 MHz B4 dim Occ B Centroid B19.005 632 369 MHz m 1 BI6.71 MHz 863 dilm Occ B Gentroid B18.994 897 523 MHz

n 1 821,275 38 MHz 7.74 dBem Oce B Frieq Offset 5,632 388 827 kby n 1 82125979 MHz 9.28 dbm Oce Biw Freq Offset -5.102477 353 kba

-

12:11:23 M 02/20/2024

149 MM 02/20/2024

-

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 25048 = REW 100kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 25048 = REW 100kHz

- A 3008 SWT 101 ms ® VBW 300k Mode Auto Swesp - A 3000 SWT .01 ms & VBW 300k Mode Auto sweep
o Bandwidth Bandwidth
459 o 43 i
82063800 Mz 19,1800 Mz
» »
0 - = et = 0 = e == - =
o ~ o 7 "
P ) | A
0
[T 001 prx [T Span 10.0 Wiz || |GF815.0 Wik 001 prs ] Span 10.0 Wiz
2 Marker Table 2 Marker Table
W 1 820,638 MHz 14.98 dBm Occ i 4.581922341 MHz W I 819.14 MHz 1063 dBm Qcc B 4.529265 776 MHz
n 1 816.71806 MHz 7.36 dim Occ B Centroid B18.989022 108 Mz n 1 816.72215 Mz 173 dim Occ B Gentroid BI8.986 786,029 Mz
n 1 82125098 Mz 508 dim Occ B Freq Offset 10577891 61 kb n 1 82125182 Mz 523 diim Occ B Fre Offset 13213671042 ke

12:09:38 MM 02/20/2024

12:09:04 PM 02/20/2024

-

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A8-7 of 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411111C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

Ref Level 30,00 dBm  Offsst 25048 = RBW 200 kiz

= At 3050 SWT 100 ms = VBW | Mz
| Occupied Bandwidth

Mode Auto Sweep

0
o
0 4t ¢ A
7 \
N 4 P i
i
b ] Ly
o -\"-]{ I e
NF | P L o
1
ol
45 b
cF815.0 il 1001 prs 0/ Span 20.0 Wiz
2 Marker Table
[ 1 816.582 MHz 18.19 dBm Qe B 5.001853 601 MHz
n 1 8143002 MHz 1338 dBm e B Ceniroid 818801120 52 MHz
n 1 82330 Mz 1342 dbm G B Freq Offset 198879 479 115 kHe
o
12:04:18 B 02/20/2024
Ref Level 3000 d8m  Ofset 25005 = REW 200 kiiz Ref Level 3000 d8m  Ofset 25005 = REW 200 kiiz
- at 3008 SWT 101 ms = VEW | Mz Mode Ao Sweep - 3008 SWT 101 ms = VEW | Mz Mode Ao Sweep
0 .
[ U PR Y L S e Lovmemimms
o o +
0 dpm - - 0 dpm {
/ I {
i
T ]
oY " .
A e IR Y SRS
o o
40 abon 40 aB
cF815.0 il 1001 prs 0/ Span 20.0 Wi | | (GFE15.0 Wi 1001 p 0 MHz/ Span 20.0 MHz
2 Marker Table 2 Marker Table
[ 1 822.69% MHz 15.16 dBm Qe B 9.354 528927 MHz [ 1 822.936 MHz 14.95 dBm Qe B 373148 769 MHz
n 1 8143017 MHz 10.06 dBm e B Ceniroid BIB.578 995 28 M n 1 8142793 MHe 5.26 dBm e B Ceniroid BI8.565913 552 MHz
n 1 8236563 MHz .73 dbim G B Freq Offset 21000 7184689 kHr n 1 8236525 MHz 10.48 dBm G B Freq Offset 31,086 418 3 kHr
12:05:31 M 02/20/2024 12:05:04 T 02/20/2024

64QAM

256QAM

Ref Level 30,00 dBm  Offsst 25048 = RBW 200 kiz

Ref Level 30,00 dBm  Offsst 25048 = RBW 200 kiz

- an 3008 SWT 101 ms = VBW 1 btz Mode Ao Sweep - e 3008 SWT 101 ms = VBW 1 btz Mode Ao Sweep
1 Occupied Bandwidth 1 Occupied Bandwidth
2 2
10 — = — 1 - > 0. o — — -
0 dBenr T . 0 dBer- T
/ /
o \
3 et L WL -
LW
tong - I
o
o LRRR SN
40 dbor
(GF819.0 MHz 1001 pra 0 MiHz] Span 20.0 Mz | | [cF819.0 MHz 1001 pra oMb/ Span 20.0 MHz
2 Marker Toble 2 Marker Toble
W 1 823.136 MHz 1850 dBm Occ 9.340390636 MHz W 1 823,535 MHz 1150 dBm Occ 93857164 MHz
n 1 8143058 MHz 981 dBm Occ Bu Centroid B18.576 142183 MH: n 1 8143808 MHz 592 dBm Occ Bu Centroid 818573622929 Mz
n 1 3236163 MHz 952 dBm Occ Bus Freg Offset 23 857806 495 ke n 1 3236665 MHz 753 dBm Occ Bus Freg Offset 26 377070785 ke
o T o
12:07:16 B 02/20/2024 12:07:51 P 02/20/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A8-8 of 19




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG411111C

Emission masks — In-band emissions

FR1 n26 / 5MHz / DFT-S OFDM / PI/2 BPSK

Lowest MASK / 1RBO

Highest MASK / 1IRBmax

Ref Level 3000 dBm  Offset 250 48

11:07:43 AN 02/20/2024

11:45:48 AN

e sa Reflevel 3000 d8m  Offset 2508 Mads Sweep se
Count 100/100 Count 100/100
Limit Chec 3
20 dbi
10
|
o T |
[
10 T T i'r T 10 dir
SEM_LIMIT_D02_ABS_0 [ 4 EM_UIMIT_002_ABS_0
1
|,
40 dir ]
5 ] i LA [T
Bl n . PN (T I
it " AL LLIIL 1]
U by b1 Wihid Loyt L LAY N1 | T
| Vlend I} S YOV RN e | A P T F" L PN il ‘ e T A
8165 WA 5005 g Span 15.0MiHe || [GFE21.5 it 005 pis 5w/ Span 150 M
2 Result Summary 2
S Block A Corier STES0WHS TxPower aTd0m REW 50,000 e Sob Block A Conter 2130 TrPowsr 1181 dEm REW 30,000 %H
Tx Bandwidth 5.000 MH None| T Bandwidth 5.000 MHz None,
7,500 MHz 2538 MHz 100,000 kHz . z 8 -36.25 di X 7.500 MH; 2,538 MH. 100,000 kH. 818.87028 MHz 56.32 dBm 43.32 dB
2538 MHz 2500 MHz 300,000 Hz 81399116 MHz 2888 dBm 51,55 dB 8388.d8 238 Mt oo wke 200000 Ha §18.98288 MHz 8367 dBm
Y500 Mz 2538 Mz 300,000 Hz 815.02803 MHz 8229 dBm 10436 dB £229d8 oo e 0000 1 824005 08 Mie 3132 dBm
2538 WHz 7.500 MHz 100,000 kliz 1920433 Mz 55,60 4Bra -78.27 48 4250 8 2538 MHz 7.500 Mz 100.000 kHz 824.064 41 MHz 1741 dBm
Ready (L N

02/20/2024

Lowest MASK / Full RB

Highest MASK / Full RB

RefLevel 30.00dBm  Offset 250 dB

Ref Level 30.00dBm  Offset 2,50 dB Mode Sweep sGL Mode Sweep —
Count 100/100 Count 100/100
Limit Chee
20 dbr
10 10
) | ESVRPHPRR PRIV VS “
0 T i
J
10 } - 10 di | t
SEM_UMIT_D02_ABS_0 / 4 EM_LIMIT_002_ABS_0 ) L
i E
’ ! ! i 0
ol i i ut
0 { 7 %
o K W "y
40 = st T 40 dis . A e e, .
E T Tk AR Bl ey v PR T T S—y
/ e e
-EUdB[r\ T ™ 20 dbr -
o
.‘Eﬁ"
CF 816.5 MHx 5005 pts 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
Sub Block A Center 81650 Mz TxPower 23.06 dBm REW 50000 ki Sub Block A Center 62150 Wz Tx Power 23.06 dBm REW 50.000kHz
Te Bandwidth_5.000 MHz None| Tx Bandwidth _5.000 MHz Nane
7500 WHz 2538 MHz 100,000 kHz . z -20.80 dBm d RE 7.500 M 2538 MH 100.000 ki 818.960 45 MHz -25.71 dBm -48.77 1271 dB
2538 MHz 2500 MHz 300000 Hz 13.99304 MHz 4121 dBm 6427 dB 212d8 eas s v 00 000 1 £18.99300 MHz 1151 dBm
2500 WHz 2538 Mz X 819.02201 MHz -39.19 dBm 622648 1915 d8 2500 Mz 2538 Mz 300000 He 824.00207 MHz -36.15 dBm
2538 Wz 7500 MHz 100,000 Kbz 81904887 MHz -2213 dBm -45.19 dB 913 dB 8 M 7200 Mits 100.000 kit 83407062 MHz 3118 dBm
[ | R
11:00:58 A 02/20/2024 11:44:59 AM 02/20/2024
TEL : 886-3-327-3456 Page Number : A8-9 of 19

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411111C

FR1 n26 / 5MHz / DFT-S OFDM / QPSK

Lowest MASK / 1RBO

Highest MASK / 1IRBmax

RefLevel 30.00dBm  Offset 2,50 dB

Reflevel 30.00dBm Ofset 25008 Mode Sweep saL Mode Sweep sat
Count 100/100 Count 100/100
n Mask
Limit Chec s
20 ditn " 20 dbi P
[ 10 {
10 | N
0 | | [l
I |
i A
10 - 10 dby J‘ \
CEM_LIMIT_002_AB5_0 1t L EM_LIMIT_002_ABS_0 f 1
K ' h - [ 1
/ \ f |
a0 .
f I
A \
a0 - 40 dB T .;
S b sl I
: ’JH"“”‘" 1’|q | L A, |y ot 7 ”"‘\l‘ll\ l‘f TN i i I
I n ! Il 4
-60 dBy T A = RV | | Wi O S YT | M "1\- (W A L
CF 816.5 MHz 5005 pts 5 MHz/ Span 15.0 MHz | | |CF 821.5 MHa 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2
Sub Block A Center 81650 Mz T Power 2207 dbm REW 50,000 Wz Sub Block A Conter B3150 WFE TxPowsr 2227 d8m REW 50,000 e
Tx Bandwidth _5.000 MHz Nene Tx Bandwidth _5.000 MHz None,

03:20:04 PM 02/20/2024

-7.500 MHz -2538 MHz 100.000 kHz . z - -36.66 d -]

-2.538 MHz -2.500 MHz 300.000 Hz 813.99003 MHz -29.48 dBm -51.55 dB

2500 MHz 2.538 MHz 300.000 Hz 819.01712 MHz -83.89 dBm -105.96 dB

2.538 MHz 7.500 MHz. 100.000 kHz 819.368 90 MHz -54.61 dBm -76.68 dB
[

-18.18 dB
-104.42 dB
-51.48 dB
-36.97 dB

818.506 53 MHz
818.96595 MHz
824.00809 MHz
824.05509 MHz.

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

7,500 MHz

2538 MHz
2.500 MHz
2538 MHz

ey - onEn

11:46:30 AN 02/20/2024

Lowest MASK / Full RB

Highest MASK / Full RB

~7.500 MHz 2538 MHz 100.000 kHz . z -22. m di A
-2.538 MHz -2.500 MHz 300,000 Hz 813.99116 MHz -37.08 dBm -59.62 dB -17.08 dB
2500 MHz 2538 MHz X iz £19.031 04 MHz -39.79 dBm
2.538 MHz 7.500 MHz 100.000 kHz §19.03955 MHz -21.94 dBm

TS e Node Sweep saL RefLevel 30,00 dBm  OMset 2,50 dB Mode Sweep saL
Count 100/100 Count 100/100
Limit Chee
20 dile 20 dbr
10 10
NYSISNTURPIPIY [P R e ettt Achter i
o | 1 I |
10 f t 1 f }
/ | EM_LIMIT_002_ABS_O / |
I kT ) ]
. Lol By ! i)
el | gt o,
40 P - = . 40 B e e
e g e ——— & »\wf"\\’m
.. e
0
{E[I
CF 8165 MHz 5005 pts 5 MHz/ Span 15.0 Mz | | (CF821.5 Wi 5005 pts H Span 15.0 MHz
2 Result Summary 2 Rest
Sub Block A Center 81650 Mz TxPower 2254 dBm REW 50000 ki Sub Block A Conter 82150 Wz TxPower 2263 dBm RBW 50,000 Wiz
Tx Bandwidth_5.000 MHz None/ Tx Bandwidth _5.000 MHz Nonc|

11:10:40 M 02/20/2024

7.500 MHz 2538 MHz 100.000 kHz £18.90759 MHz -2338 dBm -46.01 dB -10.38 di
-2.538 MHz -2.500 MHz 300.000 Hz 818.99191 MHz -41.16 dBm -63.79 -21.16 dB
2500 MHz 2.538 MHz 300.000 Hz 824.00508 MHz -37.62dBm -60.25 dB -17.62 dB
2.538 MHz 7.500 MHz 100.000 kHz 824.04577 MHz -19.89 dBm 4252 dB 5.89 dB
festy 55 e
11:47:15 AN 02/20/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A8-10 of 19



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG411111C

FR1 n26 / 5MHz / DFT-S OFDM / 16QAM
Highest MASK / 1IRBmax

Lowest MASK / 1RBO

RefLevel 30.00dBm  Offset 2,50 dB

MultiView
Mode Sweep s

Ref Level 3000 dBm  Offset 2.50 4B

Mode Sweep S6L
Count 100/100 Count 100/
Limit Chec Pt
] il 1 |‘ i
, Il [
T
I |
A8 0 | EM_LIMIT_002_ABS_O FN
‘Ih f‘J
-30 J i
a0 " i' IH\ m 40 dBn i ﬁ PJ,', h 1
' L] i) I \
50 dBm . UHMJ' bl lm 4 50 dB ol | Ll
il H A I 0 |
60 ” ”” “ Jl’ it 0 [l er‘-m""‘k Lt L 14 L . LIk sl m”‘“ﬂln‘ {v | mmh’r.lm“
s ALY L B L s el ont | e e el Al LN RS |
8165 Mz 5003 pts 5 e/ Spon 15,0 Wi | | |GF 215 Wik 5005 pis 5 W Span 15.0 Wik
2 Result Summary 2
Sub Block A Conter S1E50MHE TxFower 1130 d8m REW 50,000 ix Sub Block A Conter SIS0 T Power T32d8m oW 0,000 Kz
Tx Bandwidth_5.000 MHz None Tx Bandwidth 5.000 MHz None

Tx Bandwidth 5.000 MHz

Tx Bandwidth 5.000 MHz.

7500 Mz 2538 Mz 100,000 kHz - z -18. m -31 3 7.500 Mz 2538 Mz 100.000 kHz B18.72727 MHz ..
2538 MHz 2500 MHz 300000 Hz 813.98702 MHz -33.64 dBm -54.94 dB 13.64 dB 3538 Mz 2500 Mz 300000 He 818.98401 MHz X
2500 MHz 2538 Mz 300,000 Hz £19.02615 MHz -81.04 dBm -102.34 dB -61.04 dB 2500 Mtz 3538 Mtz 300,000 He £24.00809 MHz Y
2538 WHz 7.500 MHz 100,000 kz 19.33162 MiHz -53.76 dBrm 7505 4B 076 48 2538 MHz 7.500 MHz 100,000 kHz 824.04577 MHz .
feacy I i T T
11:12:10 &M 02/20/2024 11:48:46 A 02/20/2028
ultiView Sp . MultiView Spactrur -
Rof Laval 3000 03 Offsat 2508 Mode Sweep s RefLevel 30.00dBm  Offset 25048 Mode Sweep saL
Count 100/100 Count 100/100
Limit Chee PSS
20 d
10 10
PV Pt T (et
o ~ - T T
|
N g
SEM_LIMIT_D02_ABS 0 )i EM_UMIT_002_ABS_0 | ﬁ
b Il - T T
0 i 1l "
A7 W R
Al s A Rast I
40 40 dBor i A :
PR R LT e e STy
504y P e O e it "t
v ‘
-0
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz || [CFB21.5 MHz 5005 pts .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Rest
[Sub Block A Center 81650 MHz T Power 21,58 dim REW 50.000 kHiz Sub Block A Center 82150 MHz TxPowsr 2131 dbm RBW 50,000 kHz

7500 MHz 2538 MHz 100,000 kHz .. z -20. m .91 di -1. 7.500 MHz 2538 MHz 100.000 kHz B18.93246 MHz -22.58 dBm -44.30
2538 MHz -2.500 MHz 300.000 Hz 813.99605 MHz -39.26 dBm -60.86 dB 1926 d8 538 MHs 2500 Mz 300000 Hz 818.99793 MHz .03 dBm 61.73 dB
2500 MHz 2538 Mz 1000 Hz 819.00508 MHz -41.20 dBm -62.79d8 -21.2048 2500 Mz 2538 Mz 300000 He 824.00508 MHz -39.07 dBm -60.78 dB
2538 Wz 7500 MHz 100,000 Kbz £19.05820 MHz 22.56 dBm 445 dB -9.56 dB Jr38 Mie 7200 Mits 100,000 kHz £24.064 41 MHz 3179 d8m 13498
Ready [innannnnif Resdy |
11:11:25 AM  02/20/2024 11:48:00 AM  02/20/2024

TEL : 886-3-327-3456

FAX . 886-3-328-4978

Page Number

1 A8-11 of 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411111C

FR1 n26 / 5MHz / DFT-S OFDM / 64QAM

Lowest MASK / 1RBO

Highest MASK / 1IRBmax

Ref Level 3000 dBm  Offset 2.50 4B

Mode Sweep

RefLevel 30.00dBm  Offset 2,50 dB

pectrum Emission Mask

Made Sweep

1 Spectrum Emission Mask
Limit ChecH PSS Limit Chec
20 diew 20 dbis
M
10 1 " 10
I

EM_LIMIT_002_ABS_0

Tx Bandwidth 5.000 MHz

11:12:55 AM 02/20/2024

-7.500 MHz -2538 MHz 100.000 kHz . z =17, m -38.53 di

-2.538 MHz -2.500 MHz 300.000 Hz 813.99304 MHz -33.47 dBm -54.24 dB -13.47d8

2500 MHz 2.538 MHz 300.000 Hz 819.009 22 MHz -84.79 dBm -105.56 dB -64.79 dB

2.538 MHz 7.500 MHz. 100.000 kHz 819.05503 MHz -57.32 dBm -78.09 dB -44.32 d8
oy -

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

7.500 MHz
2538 MHz
2.500 MHz
2538 MHz

N |
30 - { lLI
J | \
40 40 dBnv oA
1] I, . g
50 b | T J’)Jn bl ! "1 - . I o \Um
gL LR S Y I W \
- AN | Lol bl 1L A | , . TP TP alihg
A S B e | e et i AT L sz |
CF 816.5 MHz 5005 pts 1.5 MHz/ Span 15.0 MHz | | |CF 821.5 MHa 5005 pts .5 MHz/ Span 15.0 MHz
2 Result Summary 2
[Sub Black A Center 816.50 MHz Tx Power 20.77 dBm REW 50.000 kHz [Sub Black A Center 821.50 MHz Tx Power 20.89 dBm REW 50.000 kHz
Nenel Tx Bandwidth 5.000 MHz. None,

B818.89205 MHz
818.98213 MHz

824.00696 MHz
824.039 55 MHz.

-18.14 dBm

11:49:31 AN 02/20/2024

. 201020

Lowest MASK / Full RB

Highest MASK / Full RB

11:13:40 AM 02/20/2024

MultiView sp v
Ref Level 30.00dBm  Offset 2,50 dB Mode Sweep sGL Reflevel 30.00dBm Offset 2.50dB Mode Sweep —
Count 100/100 Court 100/100
1 Spectrum Emi 1 Spectrum Emission Mask
ch
20 diten 20 dbi
10 10
. e i LR SRR
| | | |
10 10 d
| ‘ EM_LIMIT_002_ABS_O ‘| |
i A : ] ” )
30 i il .‘
. b, ' / bt b
40 : -~ 40 d i it t
gt i ey, " ey S " MJ’"MH
50 g ] o] I T
60
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz || [CF 821.5 MHz 5005 pts .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Rest
Sub Block A Center 81650 Mz TxPower 21,02 dBm REW 50000 ki Sub Block A Comter 621,50 MHz TxPower 21,14 d8m REW 50.000 kHz
Tx Bandwidth 5.000 MHz None| Tx Bandwidth _5.000 MHz Nane|
7500 WHz 2538 MHz 100,000 kHz X z - m 78 dl -1 7.500 Mz 2538 Miiz 100.000 kHz 818.923 14 MHz -25.61 dBm -46.74 dB -1261 dB
2538 MHz -2.500 MHz 300.000 Hz 813.97611 MHz 4297 dBm -63.99 dB 2297 d8 538 MHs 2500 Mz 300000 Hz §18.98702 MHz -43.76 dBm 89 dB -23.76 dB
2500 MHz 2538 MHz .00 Hz 819.01712 MHz -40.45 dBm 614848 -20.45 d8 2500 Mz 2538 Mtz 300000 He 824.00696 MHz -40.52 dBm 6165 dB -2052 dB
2538 Wz 7500 Mz 100,000 iz 819.03955 MHz -20.89 dBm -41.92 dB -1.89 dB Jr38 Mie 7200 Mits 100.000 kit £24.07062 MHz 2524 d8m 4637 dB 22448
ooy N gy G e
11:50:16 AM 02/20/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A8-

12 of 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411111C

FR1 n26 / 5MHz / DFT-S OFDM / 256QAM

Lowest MASK / 1RBO

Highest MASK / 1IRBmax

Tx Bandwidth 5.000 MHz

7,500 MHz 2538 MHz

100.000 kHz

B818.91692 MHz -26.28 dBm

Multiv Spectru v
Ref Level 2000 dBm  Ofset 25008 Mode Sweep RefLevel 30,00 dBm  Offset 25008 Made Sweep s6L
i Specirum Emission Mack pectrum Emission Mask
Limit ChecH PSS Limit Chec!
20 i 20 dbi
o ‘W 10 [
w [
e 1 [
[
EM_UMIT_002_ABS_0 f L.
! /
30 f
| : I
a0 - 40 dBer m I y
LY 3 . YLt
‘-M | . B i O YT
60 B " _ TP A NY Y1 1. A ' WILE
et A T U | [ SN VA M,,,Jﬂ‘lwlpm'.v"“‘.‘ SRR s L LA
CF 816.5 MHz Span 15.0 MHz || CF B21.5 MHa. 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2
Sub Black A Center 816.50 MHz TxPower 18.23 dBm RBW 50.000 kHz [Sub Black A Center 821.50 MHz TxPower 18.45dBm RBW 50.000 kHz.
Tx Bandwidth 5.000 MHz None Tx Bandwidth 5.000 MHz. None,
7500 MHz 2538 MKz 100.000 kHz . z -19.04 dBm -37.27d| 7500 MHz 2538 MHz 818.91692 MHz
-2.538 MHz -2.500 MHz 300.000 Hz 813.98815 MHz -33.09 dBm -51.32d8 -13.09dB 2538 MHz -2.500 MHz 818.97799 MHz
2500 MHz 2538 MHz 300,000 Hz 819.02615 MHz -84.09 dBm 10232 dB -64.00 dB 2500 MHs 3538 Mtz 824.00809 MHz
2,538 MHz 7.500 MHz 100.000 khiz 819.26637 MHz -59.60 dBm -77.83d8 -46.60 dB 2538 MHz 7.500 MHz B824.06441 MHz
resty 0 B [ & mnmEn
11:18:11 M 02/20/2024 11:51:49 AM  02/20/2024
Mult 5p . v e Spectr -
Ref Level 30.00dBm  Offset 2.50 d8 Mode Sweep sGL Reflevel 30.00dBm Offset 2.50 4B Mode Sweep £
Count 100/100 Cownt 100/100
1 Spectrum Emission Mask
cr
20 i 2046
10 0
0 7 < t = 4 Bt
| |
10 T T 10 d I |
| | EM_UMIT_002_ABS_0 / |
. T -
I | ,,
! Iy
a0 #
i T ¥
40 prew e 40 dbm: N
e ————— e b,
50 dBm Prainods RO [ iy ST
o e | | R e -
-
5
CF816.5 MHz 5005 pts 5 MHz/ Span 15.0 MHa || [cF 8215 MHz 5005 pts 5 MHz/ Span 15.0 MHz
2 Result Summary 2 Rest
Sub Black A Center 816.50 MHz TxPower 19.07 dBm RBW 50.000 kHz [Sub Black A Center 821.50 MHz Tx Power 19.07 dBm RBW 50.000 kHz
Nane/ Tx Bandwidth 5.000 MHz None,

-13.28 dB

-45.35d8

-7.500 MHz -2538 MHz 100.000 kHz . z -19.1 m -38.95 di :
2538 MHz -2.500 MHz 813.99116 MHz -39.91 dBm -58.99 dB 1991 d8 538 M 2500 MK 300,000 H §18.99003 MHz 09 dBm 611648 220048
2500 MHz 2538 Mz 000 Hz 81903104 MHz -42.11 dém 612948 .1 d8 2500 Mits 2538 Mt 300000 s 824.00508 MHz 4431 dBm -63.38 dB -24.31 dB
2538 Wz 7500 Mz 100,000 Kbz 81904577 MHz -25.67 dBm 4474 dB 1267 dB 8 M 2200 M 100000 kil 82404577 MHz 24,94 dBm 2401 dB 1134
o - e S o
11:14:26 AN 02/20/2024 11:51:03 AN 02/20/2024
TEL : 886-3-327-3456 Page Number 1 A8-13 of 19

FAX . 886-3-328-4978



SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG411111C

FR1 n26 / 5MHz / CP OFDM / QPSK / Full RB

Lowest MASK

Highest MASK

Mode Sweep

Ref Level 3000 dBm  Offset 250 48

saL RefLevel 30.00dBm  Offset 2,50 dB

Count 100/100

Made Sweep

TEL : 886-3-327-3456
FAX : 886-3-328-4978

20 dbi
10 10
. iww — i ‘ e A
| | |
10 T i T 10 dB T
SEM_LIMIT_DO2_ABS 0 ! | FEM_LIMIT_002_ABS_0 [
/ E
{ T 7 T
I’ " f A
30 i W‘A" Jﬂrf‘ Ly
L e el . [ s
a0 — perkenay e 40 dB i * s BT
e s | | Nt
50 g+
u"*l
-60
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz | | |CF 821.5 MHa 5005 pts 1.5 MHz/ ~Span 15.0 MHz
2 Result Summary 2
Sub Block A Center 81650 Mz T Power 20.56 dBm REW 50000 ki Sub Block A Comter 62150 MHz TxPower 2062 d8m REW 50.000kHz
Tx Bandwidth 5.000 MHz None| Tx Bandwidth _5.000 MHz Nane|
7500 WHz 2538 MHz 100,000 kHz X z -22.93 dBm d ! 7.500 Mz 2538 Miiz 100.000 kHz 818.957 34 MHz -24.10 dBm -11.10dB
2538 MHz -2.500 MHz 300.000 Hz 813.98890 MHz -40.12 dBm -60.68 dB 201248 2538 MHz 2500 Mz 300000 Hz 818.98815 MHz 23788
2500 MHz 2538 Mz 300,000 Hz 81900696 MHz -41.08 dBm -61.64 dB -21.08 dB 2500 MHs 2538 MH: 300,000 He 824.01110 MHz 229148
2538 WHz 7.500 Mtz 100,000 kz 81900548 Mz ~25.406 dBm 45518 -12.0548 2538 MHz 7.500 Mz 100.000 kHz 82405509 MHz 12.73 dB
v - = T
11:15:59 AN 02/20/2024 11:44:12 AN 02/20/2024
Page Number 1 A8-14 of 19



seamancas. FCC RADIO TEST REPORT Report No. : FG411111C

FR1 n26 / 10MHz / DFT-s-OFDM / P1/2 BPSK

Middle MASK / Full RB

Ref Level 30.00 dBm  Offset 2.50 dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chee PRSS
20 dBm:
10 dBmr
I N RV LR A e e G
0 dBm / \
-10 dBrr
SEM_LIMIT_002_ABS_0 ‘ 1 \
-20 dBm W
-30 dBm: ’{\f" ¥
4B i [t o
dBm M et e L P
N_p,asy.. e
-60 dBrr
CF 819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz TxPower 23.19 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.94748 MHz -27.52 dBm -50.71 dB -1452 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.99191 MHz -45.40 dBm -68.59 dB -25.40 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.012 98 MHz -48.96 dBm -72.15dB -28.96 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.040 07 MHz -34.13 dBm -57.32dB -21.13 dB

- 2024-02-20
Ready D o SR

1l.59:53 ZM._02/20/2000

FR1 n26 / 10MHz / DFT-s-OFDM / QPSK

Lowest MASK / Full RB

Ref Level 30.00dBm  Offset 2.50 dB Mode Sweep SGL
Count 100/100 _
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec Phss
20 dBm
10 dBm
R Sty P ety
0 dBn / \
-10 dBrr
SEM_LIMIT_002_ABS_0 ‘ ’H \
-20 dBrr W
-30 dBrr
M”ﬂrww
40 dBmr Al e -
60 dBm
CF 819.0 MHz 5005 pts .0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz TxPower 22.69 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.95578 MHz -27.72dBm -50.41 dB -14.72 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.98702 MHz -45.06 dBm -67.75dB -25.06 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.026 15 MHz -50.45 dBm -73.14dB -30.45 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.201 74 MHz -32.58 dBm -55.27 dB -19.58 dB

= 2024-02220
N

12.00.38 M 02/20/2004

TEL : 886-3-327-3456 Page Number 1 A8-15 of 19

FAX : 886-3-328-4978



seamancas. FCC RADIO TEST REPORT Report No. : FG411111C

FR1 n26 / 10MHz / DFT-s-OFDM / 16QAM

Middle MASK / Full RB

Ref Level 30.00 dBm  Offset 2.50 dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chee PRSS
20 dBn
10 dBmr
e
0dbm e e A e e e Mo [
-10 dBrr f \
SEM_LIMIT_002_ABS_0 ‘ H \l
-20 dBnv *ﬂ MA
-30 dBnv
dB Mn Ak AR
dBm BT
50, 4Bt
-60 dBrr
CF 819.0 MHz 5005 pts. 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz TxPower 21.66 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.930 88 MHz -29.17 dBm -50.84 dB -16.17 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.964 07 MHz -44.03 dBm -65.69 dB -24.03 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.023 14 MHz -52.68 dBm -74.34 dB -32.68 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.222 47 MHz -33.16 dBm -54.82 dB -20.16 dB

- 2024-02-20
Ready D - U0

12.01.23 PN 02/20/20240

FR1 n26 / 10MHz / DFT-s-OFDM / 64QAM

Middle MASK / Full RB

Ref Level 30.00 dBm Offset 2.50 dB Mode Sweep SGL
Count 100/100 _
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec| PASS

20 dBm

10 dBm

0 dBm {W’ \

-10 dBmr

SEM_LIMIT_002_ABS_0 ‘ / \

-20 dBr
b

-30 dBrr Wmf/
-40 dBm W el Rl I ]

WM

50 B

-60 dBm

CF 819.0 MH:z 5005 pts 0 MHz/ Span 20.0 MHz

2 Result Summary

Sub Block A Center 819.00 MHz TxPower 21.20 dBm RBW 100.000 kHz

TxBandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.959 93 MHz -27.02dBm -48.22 dB -14.02 dB

-5.038 MHz -5.000 MHz 300.000 Hz 813.996 05 MHz -43.94 dBm -65.13dB -23.94 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.003 20 MHz -55.17 dBm -76.36 dB -35.17 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.040 07 MHz -37.17 dBm -58.36 dB -24.17 dB

= 2024-02220
Roy N o U

12.00.00 M __02/20/2004

TEL : 886-3-327-3456 Page Number 1 A8-16 of 19

FAX : 886-3-328-4978




seamancas. FCC RADIO TEST REPORT Report No.

: FG411111C

FR1 n26 / 10MHz / DFT-s-OFDM / 256QAM

Middle MASK / Full RB

Ref Level 30.00 dBm Offset 2.50 dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec| PASS

20 dBmr

10 dBm

0dBm /“‘“ g e vt e - \

10 dBrr
SEM_LIMIT_002_ABS_0 ‘ / \

-20 dBnv L
-30 dBnv \M‘\

50 diom VMW T -
mM
CF 819.0 MHz 5005 pts. 2.0 MHz/ Span 20.0 MHz |
2 Result Summary
Sub Block A Center 819.00 MHz TxPower 19.10 dBm RBW 100.000 kHz
Tx Band h  10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.94333 MHz -30.16 dBm -49.26 dB -17.16 dB

-5.038 MHz -5.000 MHz 300.000 Hz 813.98100 MHz -46.36 dBm -65.46 dB -26.36 dB

5.000 MHz 5.038 MHz 300,000 He 824.01298 MHz -57.81 dBm -76.91 dB -37.84.dB

5.038 MHz 10.000 MHz 100.000 kHz 824.84013 MHz -41.42 dBm -60.51 dB -28.42 dB

. 2024-0220
Ready  [NENNINNN =5 s

12.02.58 PV 02/20/2020

FR1 n26 / 10MHz / CP OFDM / QPSK / Full RB

Middle MASK

Ref Level 30.00 dBm Offset 2.50 dB Mode Sweep SGL
Count 100/100 |
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec PRSS
20 dBny
10 dBnr
0B v g
-10 dBm / \
SEM_LIMIT_002_ABS 0 ‘ J \
20 dBm
30 dBm
40 dBm W,-N‘W O
500 W
-60 dBr
Span 20.0 MHz

CF 819.0 MHz 5005 pts. .0 MHz/

2 Result Summary
Sub Block A Center 819.00 MHz TxPower 20.68 dBm

RBW 100.000 kHz
Tx Bandwidth 10.000 MHz

-10.000 MHz -5.038 MHz 100.000 kHz 813.959 93 MHz -25.95 dBm -46.63 dB -12.95dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.98702 MHz -43.54 dBm -64.22 dB -23.54 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.003 95 MHz -47.07 dBm -67.75dB -27.07 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.064 94 MHz -29.26 dBm -49.94 dB -16.26 dB

= 2024-02220
N

12.03.423 M 02/20/2004

TEL : 886-3-327-3456 Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411111C

Emission masks — Out of band emissions

FR1 n26 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 30.00dBm  Offset 2.50 o8

Mode Auto Sweep

s6L RefLevel 30.00 dBm  Offsct 250 B Mode Auio Sweep s6L
Count 100/100 Count 100/100
1 Spuri ns
1t Che
Line _SPUR|OUS_LINE_ABS_0d2
20 dBow
10
0 dbn o
-10 -10
SPURIOUS_UNE_ABS_002 SPURIOUS_UNE |ABS_002
20 20
30 -30
40 dbm 40 e
50 . 50
— o (e P — e S e qug RSN
60 60
30.0 MHz 48005 pts. 897.0 MHa/ 9.0 GHz 30.0 MHz 48005 pts. 897.0 MHz/ 9.0 GHz
2 Result Summan 2 Result Summan
30.000 MHz B09.000 MHz 100.000 kHz 43.437 00 MHz -63.51 dBm -50.51 dB 30,000 MHz 809.000 MHz 100.000 kHz 36.42639 MHz -63.43 dBm .43 di
829.000 MHz 1.000 GHz 100000 kHz 859.57998 MHz -64.29 dBm -51.29.dB 629.000 Mz 1.000 GHz 100.000 kHz 865.606 22 MHz -62.99 dBm 49.99 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62930 GHz -48.18 dBm -35.18.dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63405 GHz -47.67 dBm 34.67 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96500 GHz -50.40 dBm -37.40d 3.000 GHz 7.000 GHz 1.000 MHz 6.47345 GHz -50.46 dBm 7.46 dB
7.000 GHz 9.000 GHa 1.000 MHz 7.49781 GHz -49.69 dBm -36.69 dB 7.000 GHe 91000 GHz 1.000 Mz 7.498 56 GHz -49.88 dBm 36.88 dB.
11:55:43 A 02/20/2024 11:59:07 M 02/20/2024
Ref Level 30.00dBm  Offset 250 dB Mode Auto Sweep 56
Count 100/100
Line _SPUR|OUS_LINE_ABS_0d2
20 dBow
10
0 dbn
-10
SPURIOUS_UNE_ABS_002
20
30
40 dbm
50
JR— e e e PR B
60
30.0 MHz 48005 pts. 897.0 MHa/ 9.0 GHz
2 Result Summan
30.000 MHz B09.000 MHz 100.000 kHz 37.20535 MHz -63.48 dBm -50.48 dB
829.000 MHz 1.000 GHz 100000 kHz 865.52074 MHz -62.83 dBm -49.83 dB
1.000 GhHz 3,000 GHz 1.000 MHz 1.63905 GHz -48.29 dBm 3529 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.50825 GHz -50.25 dBm -37.25 dB
7.000 GHz 9.000 GHa 1.000 MHz 7.86532 GHz -50.06 dBm -37.06 dB

11:83:16 AN 02/20/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG411111C

Frequency Stability

Test Conditions FR1 n26 (BPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0025
40 Normal Voltage 0.0002
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0038
0 Normal Voltage 0.0013 PASS
-10 Normal Voltage 0.0007
-20 Normal Voltage 0.0030
20 Maximum Voltage 0.0016
20 Normal Voltage 0.0000
20 Battery End Point 0.0015

Note:
1. Normal Voltage = 3.8 V. ; Battery End Point (MASKP) = 3.6 V. ; Maximum Voltage = 4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A8-19 of 19
FAX : 886-3-328-4978



seamancas. FCC RADIO TEST REPORT Report No. : FG411111C

FR1 n26 Part90s Straddle Channel

Peak-to-Average Ratio

Mode FR1 n26 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.84 5.02 5.58 6.12 PASS
Mode FR1 n26 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.74 PASS
TEL : 886-3-327-3456 Page Number 1 A9-1 of 14
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411111C

Reflevel 3000dBm  Offsct 35048 = AnBW 20 Mz Reflevel 3000d8m Offict 36008 = AnBW 20 Mz
A 3005 Mess Time 655 At 308 Mess Time 65 s
1CCOF
o -
1E-
. I
' %
b
1E ..
!
1 1
TEQ4 + 108
t i
I {
I |
3 E
1
8240 Wz Mean Pwr + 20,00 d8 | | (F3Z0.0 iz Mean Pwr + 20,0048
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000 I
-_zuz dBm 28.33 dBm —uy d8 1,64 dB 33446 384 9B _A 12 ="—zug dBm 2090 dBm 5.62d8 23848 42448 500 dB 5.
e ] "
05:53:13 M 02/19/2024 05:33:53 B4 02/19/2024
Reflevel 3000dBm  Offsct 35048 = AnBW 20 Mz Reflevel 3000d8m Offict 36008 = AnBW 20 Mz
A 3005 Mess Time 655 At 308 Mess Time 65 s
1CCOF 15 View
- 1E
I
| I
1E04- T 1604 .
1 s
' \
8240 Wz Mean Pwr + 20,00 d8 | | (F3Z0.0 iz Mean Pwr + 20,0048
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000
23.25 dBm 2914 dBm 5.89 dB 29448 480 b 5,58 db 55400 ="_zuz dBm 2948 dBm 6.66 dB 25048 5,04 dB 612d8 660 d8
05:54:17 M 02/13/2024 05:54:41 B4 02/19/2024
Reflevel 3000dBm  Offsct 35048 = AnBW 20 Mz
A 3005 Mess Time 655
1 CCOF 153 View
5
IE04 =
3
|
|
|CF 824.0 MHz_ Mean Pwr + 20.00 dB
2 Result Summ Samples: 130000
-_zms dBm 2850 dBm - 7.79 d8 25648 5.16.d8 67440 75048
05:55:26 M 02/13/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG411111C

26dB Bandwidth

Mode FR1 n26 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 5.11 9.81 14.51 19.36
Mode FR1 n26 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.61 5.28 10.30 10.22 15.31 15.34 20.50 20.65
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 5.27 5.29 10.17 10.26 15.26 15.27 20.56 20.51
TEL : 886-3-327-3456 Page Number : A9-3 of 14
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411111C

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView trum
Ref Level 30,00 dBm  Offset 35008 = REW 100 kHz

05:26:08 PM 02/19/2024

- are 3008 SWT 101 ms & VBW 300kt Mode Auto Sweep
20 dom 41719.185 i =

D e e M.»Ma\ 5117000 MHz|
0 / 4

| i

\l
0 dt \\
F2-681 abm v\\

GFazomAE 70001 pis T Span 10.0 WAz

FR1 n26 / 5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView trum
Ref Level 30,00 dBm  Offset 35008 = REW 100 kHz

ultiView trum
Ref Level 30,00 dBm  Offset 35008 = REW 100 kHz

- At 3008 SWT 0.1 ms ® VBW 300kHz Mode Auto Sweep - At 3005 SWT 101 ms ® VBW 300kHz Mode Auto Sweep
- 618000 Mz 1115.939 depm 5388000 Mz
' " ot ettty i) B e Y e hadan )

10 10

i 1 i

/ \ f I\
10 dfim- H2-10 B l\\ 2-10.061d w\
A _ S

e ST |

|CF 824 0 MHz_ 10001 pts. 0 MHz/ |CF 824 0 MHz_ 10001 pts. 0 MHz/

05:28:28 PM 02/19/2024

Span 10.0 MHz

Span 10.0 MHz

05:30:18 PM 02/19/2024

64QAM

256QAM

tiVie trum

Ref Level 30,00 dBm  Offset 35008 = REW 100 kHz
3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

- an

ultiView trum
RefLevel 3000 dBm  Offset 35045 ® REW 100Kz

- A 3000 SWT 101 ms & VBW 300k Mode Auto sweep
1 Frequency Swesp

W] 023 dien

21531 000
20 dBow LT

H1 15 825 i
0 e e i Y = 11 12046 dBfm S —
— =
{ i h!
ot ot / \
\ y’m 944 48 \
i

e " | o ™M n | N
|CF 824.0 MHz. 10001 pts 0 MHz/ |CF 824.0 MHz. 10001 pts .0 MH2/

05:31:48 PM 02/19/2024

Span 10.0 WAz

Span 10.0 WAz

05:32:53 PM 02/19/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411111C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

Ref Level 30,00 dBn  Offset 35008 = REW 200 kHz
3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

- an

981800 MK

(GFa24.0MHz 70001 pis 0 Mz

05:39:19 PM 02/19/2024

Span 20.0 WAz

FR1 n26 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Ref Level 30,00 dBn  Offset 35008 = REW 200 kHz

Ref Level 30,00 dBn  Offset 35008 = REW 200 kHz

- At 008 SWT 100 ms = VBW MHz  Mode Auto Sweep - At 008 SWT 100 ms = VBW MHz  Mode Auto Sweep.
T s o ‘ . [ - - S — :
10 T 10 4
f \ i
‘
. . /
/
‘ \
- - 4 $42-10:143
) Ll | ) w
M i T |
|CF 824.0 MHz 10001 pts. 0 MHz/ |CF 824.0 MHz 10001 pts. 0 MHz/

05:38:17 MM 02/19/202%

Span 20.0 MHz

05:37:30 PM 02/19/2024

64QAM

256QAM

Ref Level 30,00 dBn  Offset 35008 = REW 200 kHz

Ref Level 30,00 dBn  Offset 35008 = REW 200 kHz

- A 3000 SWT 100 ms = VBW 1 MHz  Mode Auto Sweep - At 3000 SWT 100 ms = VBW 1 MHz  Mode Auto Sweep
o e
20 dB 137.a8{ [ | 20 o Dapi} 224 a8}
P il dho il e fine 1112873 dign & L
10 y . 10 o A
1 1 1
] |
| .
J
\ /
101 -
fr2 13117 a8 %\
N -~ " !“_,.MM MM
|CF 824.0 MHz 10001 pts 0 MHz/ Span 20.0 MHz | | (CF 824.0 MHz. 10001 pts .0 MH2/ Span 20.0 MHz

05:36:07 MM 02/19/202%

05:34:21 PM 02/19/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FR1 n26 / 15MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

Ref Level 30,00 dB  Offset 35008 = REW 300 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

R B e = e
10 F ‘
|
0.t f
oo }

(8240 MHz 70001 pis 0 Mz Span 30.0 Mz
F— e

05:40:34 PM 02/19/2024

FR1 n26 / 15MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

Ref Level 30,00 dB  Offset 35008 = REW 300 kHz Ref Level 30,00 dB  Offset 35008 = REW 300 kHz
= A 3008 SWT 101 ms ® VBW 1Mtz Mode Auto Sweep = A 3008 SWT 101 ms = VBW 1 Mz Mode Auto Sweep

20 dBm i 3.07.a8| | | 20 dom B 021 ¢}

1116570 déim = P 1 " Arlran 1531800 MHz 1116550 déim s - F A ‘u\ | 153200 Mz

(GF824.0 MHz. 70001 pts 0 WiHz/ Span

iz | | [cF824.0 ke 0001 pts 0 MHa/ Span 30.0 MHz

05:42:03 PM 02/19/2024 05:43:53 PM 02/19/2024

64QAM 256QAM

Ref Level 30,00 dB  Offset 35008 = REW 300 kHz Ref Level 30,00 dB  Offset 35008 = REW 300 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep - an 3008 SWT 101 ms ® VBW 1Mz Mode Auto Sweep

.10 dBim|
634400 M

D2y araas | |20 dbrm
— 15,261 00 Mz

41 16,082 dén

3
L4
¥
9

;

3

0 Py

30
|
(8240 MHz 70001 pis 0 Mz Span 30.0 Mz || [GF824.0 MHz 70001 pis 0 MHz/
] o |
05:44:44 PM 02/19/2024 05:45:52 PM 02/19/2024
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